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Sample Name Pty fer el Type of Tests Entrusted Test

HRER/T2%R|
% REES 1970E Sample Grade/ Safety KNS5/ —
1 Size
‘i Category
| rane/Hs |
Trademark ) Product No. \ b
Eel ) HalE ‘ 50 R
Trustor e Loy e Sample Quantity | 50 Pieces
ihilg 3800 Wesbrook Mall, Vancouver, BC EEA/BIE Gordon Zhang/001
Address V6S2L9 Sender/ Tel. 778 846 2285
a1 BRRA/BIE
Manufacturer - | Contact/ Tel. Y
ttesat HEKS
Address > Sealed Sample State w
HaEir ae ZERR
Sample 0 Date of Accepting 2020-07-31 |
Description Application 1
EERE HERE f
Task Source e Subcontracting Projects i J
KB KIE GB 2626-2019 (WPORIFHFAE- BV A IFHAIITIRES) )
Testing Standards | GB 2626-2019Respiratory protective equipment—Non-powered air-purifying particle respirator |
A (= adiEnE,. RSN, WSESD. oIt LF
Test Items Initial Filter Efficiency, Inspiratory Resistance, Expiratory Resistance, Flammability. Head Harness
HREKY , FeIERAE GB 2626-2019 (RS- aﬂ&aiﬁitysmmﬂ&a» EEK,
RIRLEe After testing , the test items of the samples are qualified accordl \g\e\@idérd GB 2626- 2019
Conclusion Respiratory protective equipment—Non-powered air-purifying p qu splrator 7: %
g FWF[E Without the Exhalation Valve lﬁﬁ
Remarks ample:
g W R %
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Standard Singl
SR No. Test Items Unit a.n il Results o ? Remarks
Requirements Conclusion
DA} U FETHALIE
 Initial NaCl £ = Th le is
1 ; TR 5950 97.4 i phR
Filter NaCl Particle PASS not
Efficiency pretreated
FETRULIE
D&%Eﬁj} \ % The sample is
2 : Pa <210 70 not pretreated
Inspiratory Resistance PASS
BA(E
Maximum
FETRIIE
The sample is
WFSIED o
3 1 . Pa <210 61 D not pretreated
Expiratory Resistance PASS
BXE
Maximum
4
ket FoaR : m&tiﬁ
Bl The Masks have a The sample is
4 %) Afterflame s <5 g A
Flammability : not been PASS “not-
Time {
afterflaming. | Whretreated
[ Rtz
FoiBR MR FoiBht. FouiR 't “toN F54E 105
o 'Bﬁﬁit The Head The Head 9 The sample is
5 Disposable | — Harnesses shall Harnesses have v not
Head Harness ! ! PASS
Facepiece not be slipped or | not been slipped pretreated
fractured. and fractured. 10N ,Keeping
10s
MF2H
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